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INTRODUCTION

B This parts catalog covers the MC300 series machine
manufactured December, 1996.

Il On pages 2~25, each mechanism is arranged on facing pages,
the first page containing the illustrations and the second page
containing the data of the individual parts.

The number given to each illustrations is the REF. NO. on the
parts list.

B A numeric index of the parts is attached to page 26 on and
after. The illustration and/or description of the required part
can be easily referred to by the part number.

Il Always give the part numbers when ordering parts.
The contents of this parts book are subject to change to without
notice.
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JAXYERR (#)=(2H ~5H ) Elastic feeder with inserter (Assembly)=(Page2~Page5)




JLAEYERE (1)

REF. PART NO.
NO. M@ ES

01 305243-9S
02 305243A9S
03 305243B9S
04 305244-9S
05 805009-91

06 T7021A

07 T7018A

08 748001

09 T7018A

10 305254

11 4554

12 240525

13 305250-91
14 4554

15 202433

16 305255

17 4554

18 305256

19 302964

20 4543

21 202433

22 305257-91
23 305259

24 305365-91
25 7011

26 303550

27 305364

28 7032

29 600218

30 755018

31 526007

32 305261

33 4554

34 306373

35 302964

36 4543

37 202433

38 305265

39 4554

40 256025

41 4543

42 305263-91
43 T019A

44 T7285-HN
45 240528

46 302966

47 202875

48 305361-91
49 4538
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NAME

ELASTIC FEEDER WITH INSERTER ASS.
ELASTIC FEEDER WITH INSERTER ASS.
%H) ELASTIC FEEDER WITH INSERTER ASS.

MOTOR ASSEMBLY

FRAME
PULSE

SCREW
SCREW
CLAMP
SCREW
GEAR

SCREW
TIMING BELT
GEAR

SCREW
WASHER

ROLLER
SCREW
SHAFT
COLLAR
SCREW

WASHER
ROLLER
SHAFT
PIPE/AIR BLOWER
SCREW

WASHER

GUIDE (RIGHT)
SCREW

TUBE

MARK TUBE

VALVE
LEVER
SCREW
SHAFT
COLLAR

SCREW
WASHER
GUIDE
SCREW
SHAFT

SCREW
TAPE GUIDE
SCREW
SCREW
SPRING

NUT
WASHER
GUIDE
SCREW

FEED ELASTIC DEVICE (1)



TLEYVER ()= H ~5H) Elastic feeder with inserter (Assembly)=(Page2~Page5)

—

EX , EX5100
Series

E51 Series




TJLARYER (2)

REF. PART NO.
NO. B RESE
01 7160
02 4806
03 204888
04 240101
05 305246
06 7084
%07 305295
%08 308431
%09 308453
10 305247-91
11 5118
12 70214
13 7026
14 240332
15 201185
16 716007A91
17 303448
18 70184
19 748005
20 70184
21 305266
22 7043
23 305267
24 7076
25 303278
26 234005
27 305269
28 7149
29 305268
30 513115
31  7025A
32 601097A
33 305272
34 70194
35 706016-91
36 4102
37 4800
38 204586
39 1762015
40 70184
41 9A3069
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NAME

SCREW

NUT

SPRING
WASHER

FLAT SPRING

BOLT

NAME PLATE
NAME PLATE
NAME PLATE
BRACKET

SCREW
SCREW
SCREW
SPACER
WASHER

SAFETY DETECTOR
WASHER
SCREW
CLAMP
SCREW

STATIONARY KNIFE
SCREW

MOVABLE KNIFE
SCREW

SPRING

WASHER

LINK

SCREW
KNUCKLE

AIR CYLINDER

SCREW
JOINT
BRACKET
SCREW
SWITCH

SCREW

NUT

SPRING WASHER
BRACKET

SCREW

STICKER

@ 3% =Not for sale basically

FEED ELASTIC DEVICE (2)

QT.
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$lm1= b (#)=(6EH ~13H) Control unit (Assembly)=(Page6~Page13)
L

MC300 I =w k (4)
MC300 Control unit (Assembly)

MC301 i1 =  (#)
MC301 Control unit (Assembly)
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wfa=y b (1] CONTROL UNIT (1)

REF. PART NO.

NO. @ ES & W NAME QT.
01 305377-9U M@ == b (M) CONTROL UNIT ASSEMBLY 1
02 305378-9U M@= = b (H) CONTROL UNIT ASSEMBLY 1
03 562048-91 ®BHEAF (M) SOLENOID VALVE ASSEMBLY 1
04 4922 AKx v /4.1 SCREW 2
05 748015 WXV F BAND 4
06 600160 Fa—7 TUBE 4
07 600153 Fa—-7 TUBE 1
08 600161 Fa—7 TUBE 1
09 522007 74 ¥— L¥Falb—%— (§1) FILTER/REGULATOR ASSEMBLY 1
10 522008 T4V I— LFal—F— FILTER/REGULATOR 1
11 300372 75% v b BRACKET 1
12 601053 o F JOINT 1
13 601049 =RV aA v} CONNECTOR 1
14 608002 Ll AR HOSE BAND 1
15 4910 AKxv /5.1 SCREW 2
16 4304 ANAXY /M6 X16 SCREW 2
17 4806 NAEF v b M6 NUT 2
18 210061 B WASHER 2
19 755016 2R =0 Fa—-7 MARK TUBE 1
20 755017 2 =0 Fa—-7 MARK TUBE 1
21 755018 R =0 Fa—-7 MARK TUBE 1
22 155066 =7 Fa—-7 MARK TUBE 1
23 755020 2 =0 Fa—-7 MARK TUBE 1
24 562049-91 BEHF (4) SOLENOID VALVE ASSEMBLY 1



Hi@a=w b (#)=(6H ~13H) Control unit (Assembly)=(Page6~Page13)

@ MC300 Series




o=y b (2

REF. PART NO.
NO. W EES

01 351333-9S
02 351334-SA

03 4101

04 204586

05 351335-SA
06 4507

07 4809

08 350700-SA
09 4507

10 4809

11 4905

12 760288A9U
13 708005

14 708015

15 303018A
16 3001

17 5117

18 137142

19 303010

20 197

21 4300

22 4805

23 204585

24 4910

25 706019-91
26 306733

27 303991

28 706018-91
29 307091

30 4320

31 204894

32 300468

33 300469

34 760288-9U

3

< BN\ ¢ ¢
- BT
w
X
—
[\V)

SESENCESE NLRENN R
N

SRR TN
ST EE
2\ 2\

[o2]
X
w
o

SRR SV RN NG
i

NN N %G
SN

NN A Aaale
an
o1 07
X X
oo ol f? -,
o <t
%v

~~
A6
[==:4
N

&N

NO\G
-\ T

MY OGN
B \R
(9}
o

ANDEE WU E$EEFN BEBRUEI W N
2 O
o X

N\

/'\g

Nt
- 7

SENNEm NGBS WNBHE ooy
NI &

N7~ \

Z ﬁ-\ﬂ

X

o

DA I R CACEE R R S
|
&
|

HWNNH

TTNH OB ¢
‘:‘h\; \“)ﬁ

Y[ H

N

NAME

BRACKET COMPLETE
BRACKET

SCREW

SPRING WASHER
BRACKET

BOLT
NUT
BRACKET
BOLT
NUT

SCREW

CONTROLLER ASSEMBLY
KNEE SWITCH ASSEMBLY
KNEE SWITCH

KNEE SWITCH PLATE

SCREW

SCREW

WASHER

BRACKET COMPLETE
BRACKET

SCREW

NUT

WASHER

SCREW

SWITCH ASSEMBLY

PITMAN ROD

BALL JOINT
SWITCH ASSEMBLY
BRACKET

SCREW

SPRING

ACTUATOR

STOPPER

CONTROLLER ASSEMBLY

CONTROL UNIT (2)

QT.
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%= b (#)=(6EH ~13H) Control unit (Assembly)=(Page6~Page13)

(- \
F)BEZY () ICEIEAIEA —Ow/\
Note) The power supply box is not in cluded with ?pec%ci&?%ﬁumrggg 1
the control nuit. =
3—0w/ \[E{t#MC300
HIMSAICHEA Specification for Europe

Put in accessory

MC301

,@ MC300




#lEAr=o b (3)

REF.

NO.

PART NO.
Mo EE

760287C9U
760287B9U
760287J9U
76028 7HIU
4922

748002
748015
748045
771004
742484-91

742485-91
742486-91
742487-91

& W NAME

BREKXy 7 2 BOX/POWER SUPPLY
BEXv I 2 BOX/POWER SUPPLY
BEXy 7 2 (3—oy k) BOX/POWER SUPPLY
BHEA v 2 2 (2—oy3H) BOX/POVER SUPPLY
Y, N SCREW

RNV F BAND

-8 - AN BAND

r— 7 WA by N — STOPPER

Ea—X (3A) FUSE (34)

vy —tfga—-F JUNCTION CORD
ANz4y Fhffa - F JUNCTION CORD
NyzrE—%—thifa—F JUNCTION CORD
BRAPH - F JUNCTION CORD

CONTROL UNIT (3)

QT.

— i DN W =
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H#a= b (#)=(6E ~13H) Control unit (Assembly)=(Page6~Page13)
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flHa=y b (4

REF. PART NO.
NO. BREE
01 302913-91
02 600117
%03 300104A
04 300105
05 300106
06 300107A
07 300108
08 300365
09 300110
10 300109
11 4300
12 4805
13 204585
14 4910
15 4113
16 4803
17 303448
18 302750
19 4911
20 601104
21  300033E
22 300376
23 300377
24  600007A
25 755063
26 600161
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WASTE RECEPTACLE
SUCTION TUBE

WASTE RECEPTACLE COMPLETE

WASTE RECEPTACLE CAP
WASTE RECEPTACLE

AIR FILTER

RING

FILTER SUPPORT
BRACKET COMPLETE
BRACKET

SCREW
NUT
WASHER
SCREW
SCREW

NUT
WASHER
BRACKET
SCREW
JOINT

VENTURI COMPLETE
DIFFUSER

NOZZLE

EXHAUST TUBE
MARK TUBE

TUBE

@ 3i =Not for sale basically

CONTROL UNIT (4)

QT.
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EX Series

E51 Series




HIBF (EXES1 A)
REF. PART NO.
NO. R ES

01 308429-9U

02 308430

03 210531-9U

04 210529-9U

05 513116

06 210530-90

07 210530-9U0

08 5137

09 305012

10 5091-HC

11 208447-UA

12 208448

13 208450-UA

14 210319

15 208449

16 5082A

17 201068

18 201037

19 201086

20 T7143-HC

21 305294-9H

22 308430A

23 210531

24 210529

25 513116

26 210531

27 210530

28 5137

29 305012

30 5091-HC

31 208447

32 208448

33 208450

34 210319

35 208449

36 50824

37 201068

38 201037

39 201086

40 7357

41 7357
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THREAD TENSION (EX,E51)

NAME

THREAD TENSION COMPLETE
THREAD GUIDE BRACKET
THREAD TENSION COMPLETE
THREAD TENSION COMPLETE
AIR CYLINDER

THREAD TENSION COMPLETE
THREAD TENSION COMPLETE
NUT

THREAD GUIDE BRACKET
SCREW

POST NUT
SPRING BUSHING
CUP

TENSION DISC
FELT

SCREW STUD
SPRING (LIGHT)
SPRING (HEAVY)
SPRING (MEDIUM)
SCREW

THREAD TENSION COMPLETE
THREAD GUIDE BRACKET
THREAD TENSION COMPLETE
THREAD TENSION COMPLETE
AIR CYLINDER

THREAD TENSION COMPLETE
THREAD TENSION COMPLETE
NUT

THREAD GUIDE BRACKET
SCREW

POST NUT
SPRING BUSHING
CUP

TENSION DISC
FELT

SCREW STUD
SPRING (LIGHT)
SPRING (HEAVY)
SPRING (MEDIUM)
NUT

NUT
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E51 Series
_ EX5100 Series

J

EX5200 Series

EX5200 Series

N E51 Series ) \E51 Series . \EX5100 Series L EX5100 Seriesj
E51 Series h EX5200 Series )
EX5100 Series
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BiF1— F,OERRIEE

I7—-YY 4 —
REF. PART NO.
NO. B REFES 2 W
01 742257A91 BHEa-F (AC100V)
02 742257-91 BHE a2 - F (AC200V)
03 742257B91 BHE a2 —F (AC220V)
04 742257C91 ®BHE a2 —F (AC240V)
05 303510491 F®H =241 v F (#M)
06 303511 FEF®RA 9 F
07 748003 FA4avryy 7
08 2905 %Y ,/C5X%X4.5
09 3001 msv,/C5x5
10 308017 73545 v b
11 70184A Y xV,/ M4X6
12 716031-91 MEkE&KRMHE (H)
13 716028-91 [E1¥ & 28
14  4009-1 ¥xvY,/C5X%X17.5
15 748005 FA40vrYyy 7
16 4009-1 ¥xvY,/C5XT7.5
17 716032-91 Hk®RHE (HE)
18 716028-91 [El kK H =
19 70184 Y xY,/M4X6
20 748005 FA4avryy 7
21  7018A XY,/ M4X6
22 511000491 =x7-—>yYy v ¥ — (M)
23 511001 TT7T =Yy vy
24 601033 DM#fiFzrvHa=HFv
25 302288 73545 v b
26 5381 Yxv,/C7T%Xx12.5
27 202045 N R &
28 202433 &
29 301496 £ ¥
30 2948 XY ,/CT7TX12.5
31 301495 B &
32 5426 NEF v b CT
33 302351A Bt v v
34 511017-91 =x7-—-v Yy v 4% — (#)
35 511001 TP —-vY vy -
36 308037 + v 2N
37 601068 ik F
38 301497 TS5y w b
39 204293 NREE
40 4515 NEARKXNVEF /M6 X 14
41 308243-91 R b w st —
42 308244 BftE v
43 208949 oYy vy

POWER SOURCE CORD ,REVOLUTION DETECTOR
AIR CYLINDER

NAME

POWER SOURCE CORD
POWER SOURCE CORD
POWER SOURCE CORD
POWER SOURCE CORD
PUSH SWITH ASSEMBLY

PUSH SWITH
CLAMP
SCREW
SCREW
BRACKET

SCREW

REVOLUTION DETECTOR ASSEMBLY
REVOLUTION DETECTOR

SCREW

CLAMP

SCREW

REVOLUTION DETECTOR ASSEMBLY
REVOLUTION DETECTOR

SCREW

CLAMP

SCREW

AIR CYLINDER ASSEMBLY
AIR CYLINDER

ELBOW

BRACKET

SCREW

SPRING WASHER
WASHER

DRIVE PLATE
SCREW

WASHER

NUT

PIN

AIR CYLINDER ASSEMBLY
AIR CYLINDER

KNUCKLE

JOINT

BRACKET
SPRING WASHER
BOLT

STOPPER
PIN
0 RING

QT.

DO DD — = = el e g S —— D DB bt et DD DO = — - DN DO = = = DN b— D\ bt e el e

DN = =






E 51: KS340, EX5200 : KS372 E 51: KS340, EX5200 : KS372

KSFzovhyd— KS CHAIN CUTTER

REF. PART NO.

NO. HwmEE & R NAME QT.
01 304094-91 F =z - v Ah v % - (#) CHAIN CUTTER COMPLETE 1
02 304080-91 2 RV NVA S B 4 FRAME PIPE 1
03 202181 # wh A 0IL WICK 1
04 210766 IEE v PIN 1
05 8421 ANV -7 OIL MARK 1
06 2922 ¥ xvY /Cl1X5.5 SCREW 2
07 304083 Bftr v PIN 1
08 5293 Fxv/C4xT7.1 SCREW 1
09 240177 HE #8 /% % SPRING 1
10 5223 IExv /C1 X3 SCREW 1
11 3150 NAF vy P CL1 X2 NUT 1
12 5346 ¥xv,/C3X%x4.2 SCREW 1
13 2922 ¥x2v/Cl x5.5 SCREW 2
14 5117 ¥ xY,/Chx8.5 SCREW 2
15 304086 Evitx v SCREW 1
16 304085 y:: ] BLOCK 1
17 5077 Yxv,/ClXx3 SCREW 1
18 304093A mEAN FABRIC GUIDE 1

%19 304096 8% 1R NAME PLATE 1
20 304090491 TXH (MIEXN) LOWER KNIFE 1
21 304087A91 LEF (#H®H) UPPER KNIFE 1
22 304084A LN - LEVER 1

%23 308046-91 F - Ah v & — (#) CHAIN CUTTER COMPLETE 1

%24 308074 8% W NAME PLATE 1
25 308056 LN — LEVER 1
26 308059 "EA FABRIC GUIDE 1
27 308049-91 ZL—aung 7 FRAME PIPE 1
28 8421 A4 NV= -7 OIL MARK 1
29 7063 ExY/M4.5%x8 SCREW 2
30 179458-05 T X (®MiEH) LOWER KNIFE 1
31 7063 Exv,/M4.5X%X8 SCREW 1
32 7039 mxv,/M2.5X6 SCREW 1
33 179459-05 LE X (% ®HH) UPPER KNIFE 1
34 7143 Y xv,/M4x5.5 SCREW 1
35 4535 IExvY /M3Xx 14 SCREW 1
36 4819 NAEF Y P/ M3 NUT 1
37 179460-25 7w ¥ a BUSHING 1
38 240053 H#E % % SPRING 1
39 7063 Y xvV,/M4.5X%X8 SCREW 1
40 7032 ¥£xvY/M2.5X6 SCREW 1
41 7120 ¥xv,/M2X3 SCREW 1
42 202174 5 wh A OIL WICK 1
43 210766 IEE v PIN 1
4 308035 73545 v b BRACKET 1
45 4518 NEBRENVEF/ M6X10 BOLT 2
46 308036 E vt x v SCREW 1
47 304085 £ 5 BLOCK 1
48 7078 Y¥xv,/M2.5X%Xx3 SCREVW 1
49 308060 & B AUXILIARY PLATE 1
50 7143 ¥xv,/M4x5.5 SCREW 2

@3 = AT @ 3% =Not for sale basically



g/ EX5100 Series : KS379
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EX5100 : KS379 EX5100 : KS379

KSFz—Vhow¥— KS CHAIN CUTTER

REF. PART NO.

NO. HmEE & W NAME QT.

%01 308451-91 F = - vA v % - (#) CHAIN CUTTER COMPLETE 01

%02 308123 82 1 NAME PLATE 01
03 308119 LN — LEVER 01
04 308121 mEAN FABRIC GUIDE 01

%05 308115-91 7 V- &4 7 FRAME PIPE 01
06 008421 ANV -7 OIL MARK 01
07 007063 ¥ xvY,/M4.5 %8 SCREW 02
08 179458-05 T X (#iEX) LOWER KNIFE 01
09 007063 XY,/ M4.5X% 8 SCREW 01
10 007039 mzv,/M2.5%X6 SCREW 01
11 308118 EH (BEBH) UPPER KNIFE 01
12 007012 ¥INX Y/ M3.5X%X6 SCREW 01
13 004535 IEx Y /M3 X 4 SCREW 01
14 004819 ANAF v b M3 NUT 01
15 179460-25 7 v ¥ a BUSHING 01
16 240053 E #8 /% % SPRING 01
17 007063 Exv,/M4.56x8 SCREW 01
18 007032 XY/ M2.5X6 SCREW 01
19 007120 XY /M2 X3 SCREW 01
20 202174 R OIL WICK 01
21 210766 ke PIN 01
22 304085 £ 5 BLOCK 01
23 007078 YxV,/M2.5%x3 SCREW 01
24 301240 BERE SR (M) VACUUM REGULATOR COMPLETE 01
25 301236 EEEEE (R) VACUUM INNER REGULATOR 01
26 301237 RERME (4) VACUUM OUTER REGULATOR 02
27 301238 74N - FILTER/VACUUM REGULATOR 02

@¥¢ = HFEAT] @i =Not for sale basically
— 2] —
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Parts for bias tape (circular rib
Kfabric.etc )

GF120=#7 >3 v
GF120 = Option

FSav
Option

GF120 ZRIRL C BRI HR
Necessary parts for GF120
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Y—IWRE U F REEL STAND

it OPTION

REF. PART NO.

NO. XaEE & R NAME QT.
01 306469A9S y—wz4vvr (M) REEL STAND ASSEMBLY 1
02 306466 24 v Pk ROD 1
03 306468-SA XAVt H THREAD BRACKET 1
04 5476 NAF v b NUT 1
05 4913 AxY (M) /5.8 SCREW 3
06 386 F w7 ROD CAP 1
07 383-CA TS5 5 v b BRACKET 1
08 4012 YT xvV,/ M4x12 SCREW 3
09 4014 SEx vV /M4 x 25 SCREW 1
10 4803 NAF v b/ M4 NUT 4
11 233-CA RNV Y - HOLDER 1
12 306463 h S5 - COLLAR 2
13 1285 Bftx v /C4 SCREW 2
14 306462 Yy —VEWR REEL GUIDE 2
15 306464 B {4 BAR 1
16 306467 B hE ROD 1
17 300121-91 F—-720HLER (#) ELASTIC/TAPE FEEDER ASSEMBLY 1
18 300122-91 F—7X20HLEE (H) ELASTIC/TAPE FEEDER ASSEMBLY 1
19 300125-91 F-72X0DHLEE (M) ELASTIC/TAPE FEEDER ASSEMBLY 1
20 300126-91 F—720HLEE (H) ELASTIC/TAPE FEEDER ASSEMBLY 1
21 404A 5 ~ OVl R SIDE PLATE/LABEL 2
22 5161 Y x V. SCREW 2
23 305278-91 F—7EA (M) TAPE GUIDE ASSEMBLY 1
24 305279 735345 v b BRACKET 1
25 4554 IEx Y /M3x3 SCREW 2
26 305280 F—-7TER TAPE GUIDE 1
27 351238 F—7T7ENHN TAPE GUIDE 2
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EX5100 A &R e

KL
REF. PART NO.
NO. MR ES
01 305293
02 17190
%03 305104
04 7008
05 202875
06 213602
07 7190
08 202875
09 798000-91
10 762013
11 762011
12 4106
13 745177
14 748048
15 4106
16 303550
17 7066
18 210307
19 748002
20 T017A
21 748003
22 213680-91
%23 213676
24 7078
%25 213677
26 5615
%27 213678
28 2922
@ - FFRAH

3

X 3.8

LA AN
N¥¢ \ ©
221
w W
X
=

v /M3 X% 3.8

WMV Bavwde\y
\

PR 3= ipei -
=N
AN AN

/A

XX WRHEE $NCEY GAEEE BHuEE x

W AN A NWAA

H

F 45— 45— (#)
v b

NAME

AUXILIARY PLATE
SCREW

BRACKET

SCREW

WASHER

GUIDE

SCREW

WASHER

INDICATER ASSEMBLY
BRACKET

CASE
SCREW

LED BOARD
SPACER
SCREW

WASHER
SCREW
WASHER
BAND
SCREW

CLAMP

GUIDE COMPLETE
BRACKET

SCREW

GUIDE

SCREW

GUIDE
SCREW

@ 3% =Not for sale basically

SPECIAL PARTS FOR EX5100
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